
 

 

 

 

RECLAMATION AND CLOSURE PLAN 
KENO DISTRICT MINE OPERATIONS 

KENO HILL SILVER DISTRICT 

 
 

 

REVISION 5.1 
 

 

 

 

 

 

APRIL 2019 



 

RECLAMATION AND CLOSURE PLAN 
KENO DISTRICT MINE OPERATIONS 

KENO HILL SILVER DISTRICT 
REVISION 5.1 – APRIL 2019 

 

  

RCP-Revision 5.1 i 
 

TABLE OF CONTENTS 

1. INTRODUCTION ............................................................................................................................. 1 

1.1 ALEXCO’S ACTIVITIES IN THE KHSD .............................................................................................. 4 

1.2 PROJECT SCHEDULE .................................................................................................................. 4 
[...]
Figure 5-7 DSTF Phase I Plan View 



 

RECLAMATION AND CLOSURE PLAN 
KENO DISTRICT MINE OPERATIONS 

KENO HILL SILVER DISTRICT 
REVISION 5.1 – APRIL 2019 

 

  

RCP-Revision 5.1   50 
 

 

Figure 5-8 DSTF Phase I Sections



ELEV = 920 m

TOE STRUCTURE

ELEV = 936 m

PHASE II EXPANSION
ULTIMATE DESIGN

FOOTPRINT
STORAGE VOLUME:

295,000 mį3H:1V

3H:1V

3H:1V

2H:1V

ELEV = 940 m

EXISTING DSTF
ULTIMATE DESIGN

FOOTPRINT

SURFACE WATER
COLLECTION POND

MILL

BUILDING

EXISTING

DUNCAN CREEK ROAD

BELLEKENO HAUL ROAD

RE-ROUTED BELKENO HAUL ROAD

CLIENT

PROJECT NO. DWN CKD REV

OFFICE DATE

Q:
\W

hit
eh

or
se

\D
ata

\02
01

dr
aw

ing
s\K

en
o\W

14
10

35
48

-0
1 D

ST
F 

Ph
as

e I
I L

ine
r S

tab
ilit

y\W
14

10
35

48
-0

1 F
igs

.1-
3 R

0.d
wg

 [F
IG

UR
E 

1] 
 M

ay
 20

, 2
01

5 -
 3:

25
:16

 pm
 (B

Y:
 B

UC
HA

N,
 C

AM
ER

ON
)

Figure 5-9EBA
May 15, 2015EBA-WHSE

1JTPCBW14103548-01

DRY-STACKED TAILINGS FACILITY EXPANSION - PHASE II
KENO HILL DISTRICT MILL SITE, YUKON

0 100

Scale: 1 : 1750 (metres)

LEGEND:

 - TESTPIT LOCATION (PHASE II EXPANSION)

 - DSTF PHASE II EXPANSION FOOTPRINT DSTF PHASE II EXPANSION



 

RECLAMATION AND CLOSURE PLAN 
KENO DISTRICT MINE OPERATIONS 

KENO HILL SILVER DISTRICT 
REVISION 5.1 – APRIL 2019 

 

  

RCP-Revision 5.1   52 
 

5.4 OPERATIONS WATER MANAGEMENT 

Water treatment and management during active operations includes a water treatment plant at Bellekeno 625 
and a planned water treatment plant for the Flame and Moth and Bermingham mines.  At Bellekeno 625, mine 
in-flow water is pumped to surface into a lime based metals precipitation water treatment plant located near 
the 625 adit.  Bellekeno mine water treatment is primarily associated with zinc contamination.  Lime slurry is 
mixed with underground mine water, mixed in a reactor tank and then flows through two lined settling ponds 
to allow precipitation of zinc hydroxide sludge along with other hydroxide based metal precipitates.    The 
water treatment plant at Bellekeno has operated successfully for over 8 years and is well demonstrated and 
proven.  The water encountered during the development and operation of the Flame and Moth underground 
workings will either be utilized in the milling process as makeup water or discharged. Discharged water will 
meet the effluent quality standards to achieve the water quality objectives presented within Water Licence 
QZ09-092. Treated and released water for Flame and Moth will be managed using new water management 
facilities located within the current Mill footprint including a water treatment plant and storage/settling pond. 
Tailings produced will be deposited on the permitted and existing DSTF, as well as in an expanded area of the 
DSTF, which will be lined.  

Given the close proximity of the Flame and Moth deposit and portal to the existing infrastructure at the Keno 
District Mill, a number of common facilities and infrastructure will be used which will improve the overall 
efficiency of the operation and reduce any potential environmental and socio-economic effects. Figure 5-4 
shows the Flame and Moth project site. 

The Flame and Moth mine will require common surface support facilities including a dedicated mine office, 
dry/lunch room, maintenance shop, fuel storage tanks and laydown yard. A water management settling pond 
will also be constructed adjacent to the Mill pond. The portal location is shown in Figure 5-10.  



 

RECLAMATION AND CLOSURE PLAN 
KENO DISTRICT MINE OPERATIONS 

KENO HILL SILVER DISTRICT 
REVISION 5.1 – APRIL 2019 

 

  

RCP-Revision 5.1   53 
 

 

Figure 5-10 Flame and Moth Portal Location 

The Waste Rock Management Plan has been updated to incorporate waste rock generated from the Flame and 
Moth development (AEG, 2018a). An increase in the licenced total tonnage of waste rock stored on surface will 
not be required. Waste rock generated from the Flame and Moth Mine will be used for underground backfill, 
construction of laydown pads, access roads to the crusher, a toe abutment for the DSTF expansion, base layer 
for the DSTF expansion and for general construction purposes.  

A comprehensive hydrogeological investigation was completed at the Flame and Moth deposit to assess the 
hydrological conditions associated with development of the deposit. The hydrogeological investigation 
estimates that up to 35 lps of groundwater inflow could be expected and encountered during the operation of 
the Flame and Moth mine. Management of mine inflows at Flame and Moth is planned to be via underground 
sumps and pumps, similar to the water management program at the Bellekeno Mine.  

A main dirty water sump is planned for the 660 m elevation near the fresh air raise and main ramp. A dirty 
water centrifugal pump(s) are planned in two parallel banks of three pumps each in series, capable of up to 70 
lps or twice the anticipated mine inflows. Two steel cased 150 mm diameter boreholes are planned to deliver 
dirty water from the main sump to a sump near the portal for additional settling prior to be pumped to water 
treatment plant. 

Area sumps are planned as follows: two sumps at the lowest areas of Lightning and one at the lowest area of 
Christal. These sumps will be equipped with 45 kW dirty water submersible pumps to pump to the main sump 



 

RECLAMATION AND CLOSURE PLAN 
KENO DISTRICT MINE OPERATIONS 

KENO HILL SILVER DISTRICT 
REVISION 5.1 – APRIL 2019 

 

  

RCP-Revision 5.1   54 
 

at the 660 m elevation. Figure 5-11 presents the issued for construction Engineering design drawing for the 
Flame and Moth Water Treatment Pond.  The pond has been designed to have a capacity of 6,500 m3. 

 In terms of contingency water storage, the contingency plan is the same as is currently in place and successfully 
used at Bellekeno which is to temporarily store water underground during any water treatment upset 
conditions. Since the Bellekeno water treatment plant has been upgraded and in operation, the longest period 
of an upset condition requiring temporary cessation of underground pumping and intentionally holding back 
water underground is approximately 24 hours. In the event there were a temporary upset of the Flame and 
Moth water treatment plant, a similar contingency plan would be initiated. Operational freeboard is also 
maintained in the water treatment pond to allow for treatment upset conditions and temporarily suspend 
discharge. 

Static and kinetic testing was conducted on Flame and Moth drill core samples, spanning all the major 
lithologies expected to encounter during excavation. The results and interpretation of this testing are 
summarised in Appendix 3.3. Briefly, ABA, ICP aqua regia digested metals, and shake flask extraction testing 
indicated that the samples are non-acid generating and the majority have low metal leaching capacity. Similar 
results were obtained from testing of waste rock from Bellekeno, Lucky Queen, and Onek deposits. 

A 30 m waterbody setback has been established for deposition of N-AML waste rock in consideration of its zinc 
content (1100 ppm Zn threshold), in accordance with the WRMP. 

Water management structures, including berms, ditches and temporary water storage ponds, will be 
established to convey water around N-AML and P-AML waste rock dumps and direct water to appropriate 
locations to be discharged to ground.  

The AMP includes an “event” for monitoring N-AML waste rock piles and their seepages, and stipulates adaptive 
management measures to be undertaken if an increasing trend in acid generation or metal leaching is detected.  

As observed in actively discharging adits throughout the KHSD, the pH of Flame and Moth adit water is expected 
to be circumneutral to slightly alkaline. Based on the Bellekeno adit water, elevated total concentrations of zinc 
(BK625 median 1.8 mg/L), lead (BK625 median 1.61 mg/L), cadmium (BK625 median 0.017 mg/L), and silver 
(BK625 median 0.012 mg/L) are anticipated, with freshet extremes generally an order of magnitude higher. 

The Bellekeno water treatment plant (WTP) uses basic metal hydroxide precipitation technology and 
particulate removal technology including coagulation, settling, and filtration. In general, lime solution is added 
to the underground mine collected waters and a zinc hydroxide precipitate (sludge) is formed and settles to 
the bottom of two lined ponds.  The suspended solids in the mine discharge and the zinc hydroxide particulates 
are removed by coagulation with lime, settling in ponds, and filtration in a multimedia filtration process.  

 

  



kwoloshyn
Typewritten Text
Figure 5-11



 

RECLAMATION AND CLOSURE PLAN 
KENO DISTRICT MINE OPERATIONS 

KENO HILL SILVER DISTRICT 
REVISION 5.1 – APRIL 2019 

 

  

RCP-Revision 5.1   56 
 

5.4.1 Flame and Moth Water Treatment Plant 

The Flame & Moth treatment plant design builds on Alexco’s experience of successfully treating water over the 
past eight years in the Keno Hill Silver District as part of care and maintenance of the Silver King, Galkeno 300, 
and Galkeno 900 sites and mining operations at the Bellekeno mine. The new Flame & Moth treatment facility 
is located adjacent to and within the Keno District Mill, and the processes used in the treatment plant are 
comprised of the following general processes: 

1) Particle removal via a hydrocyclone, multimedia filter, clarifier/thickener, and/or settling pond; 

2) Metals removal as needed with the addition of air, pH adjustment, a polymer, and settling in a 
clarifier/thickener; 

3) Ammonia removal via biological oxidation/degradation processes (with the addition of air and organic 
carbon) and an optional ion exchange (IX) system for final polishing. 

Mass load model for Christal Creek and Lightning Creek were developed by Interralogic, Inc./ Hatch using 
Goldsim simulation framework. The models were initially prepared for simulating metal loads in Christal Creek 
and Lightning Creek, and to evaluate the reclamation options (currently being developed) for the Keno Hill 
Silver District Type 2 Abandoned Mines. Hatch’s revised draft reports, Chemical Mass Load Model for Christal 
Creek: Description and results: 2016 update (Hatch, 2016a) and Chemical Mass Load Model for Lightning 
Creek: Description and results: 2016 update (Hatch, 2016b), provide a detailed description of the development 
of the models, including the loading sources, key assumptions, stochastic parameters and model calibration. 
The model has been recalibrated up to September 2015. The GoldSim model has also been updated to include 
potential loadings from the proposed Flame and Moth Mine including N-AML waste rock, expanded dry stack 
tailings facility, mine discharge and groundwater flow from the mine pool or bioreactor at closure for cadmium 
and zinc, the contaminants of concern, plus the additional parameters with effluent quality standards in Water 
Licence QZ09-092-2, which are ammonia (NH3), arsenic (As), copper (Cu), lead, (Pb), nickel (Ni) and silver (Ag). 
Additional parameters for the model were not included as the N-AML waste rock humidity cell leaching rates 
and the deep ground water sampled from the three deep wells (FM-MW-1, FM-MW-2, FM-MW-3) did not 
identify any additional parameters of potential concern.  

The load models calculated metal loadings for three phases of the project: pre-mining development, operations, 
and reclamation and post-closure. The load model calculates metal loading results for Christal Creek and 
Lightning Creek from 2008 to December 31, 2014 without any potential loading from the proposed mining 
activities from the Flame and Moth Mine. The models then accounts for operating the Flame and Moth Mine 
from January 1 to March 31, 2021 at the maximum mining rate of 400 tonnes per day (tpd). The loading models 
incorporate potential loadings for the reclamation and post closure phase (2021 to 2031).  

The largest proposed loading source, Flame and Moth Mine discharge, is only of short duration and will cease 
at the end of the mine life. The model results present the predicted concentrations for the Flame and Moth 
discharge at both the average anticipated concentrations and the proposed effluent quality standards for the 
complete life of mine. The comparison of the results using the EQS discharge for the complete life of the mine 
is overly conservative based on Alexco’s track record for operating five water treatment plants in the Keno 
District and the scenario presented for average expected discharge concentrations is more representative of 
anticipated monthly concentrations. The modelling results also show that the long term concentrations in 



 

RECLAMATION AND CLOSURE PLAN 
KENO DISTRICT MINE OPERATIONS 

KENO HILL SILVER DISTRICT 
REVISION 5.1 – APRIL 2019 

 

  

RCP-Revision 5.1   57 
 

Christal Creek and Lightning Creek ameliorated by the District Closure Plan currently under development will 
not be impacted by the Flame and Moth project. 

5.4.2 Bermingham Water Treatment  

As part of mine operations at Bermingham, a water treatment plant similar to Flame and Moth will be 
constructed.  The Bermingham mine will require continual dewatering, with discharge flows dependent on 
mine depth.  It is estimated that flow rates may reach a maximum of 13.9 litres per second (lps) with incoming 
water quality generally compliant except for some metals and potentially with elevated levels of ammonia and 
total suspended solids from underground mining activities.  The new treatment facility would be located near 
the Bermingham portal, and the processes used in the treatment plant will be comprised of the following 
general processes: 

a) Metals removal as needed with the addition of air, pH adjustment, a polymer, and settling in a 
clarifier/thickener; 

b) Particle removal via a hydrocyclone, clarifier/thickener, and settling pond; 

c) Ammonia removal via optional ion exchange (IX) system for final polishing.  

Elements of the Proposed System 

Figure 5-12 shows the layout of the proposed Bermingham Water Treatment Plant (WTP).  All of the systems 
and technology proposed for the Bermingham WTP are proven technologies operating at Keno Hill or 
elsewhere in the industry.  The system operates as follows: 

• Water is collected underground and pumped to surface where it passes through one, or several, 
hydrocyclone(s). At the hydrocyclone, water enters tangentially and spins at the cylindrical entrance.  
The spinning action causes heavier particles to be thrown toward the wall of the chamber and drift 
downward, thereby removing total suspended solids.  Water, which is less dense than the solids, 
continues spinning and moves vertically up and out of the unit.  

• Water then flows into a rapid mix tank where it is mechanically agitated and reagents are added to 
adjust the pH.  By raising the pH, a small portion of the ammonia is transformed into a dissolved gas, 
and some treatment of ammonia occurs in the rapid mix tank and subsequent settling.  A polymer is 
added to densify the sludge and in the future, additional reagents such as coagulant aids may be added 
into the reactor to remove other metals if determined necessary during plant commissioning.  

• Water flows from the rapid mix tank into the clarifier settling body where heavier particles accumulate 
at the bottom of the cone as sludge.  This sludge is pulled from the clarifier by a sludge blow-down 
system and sent to a thickener. 

• Sludge and heavier particles from both the clarifier and hydrocyclone enter an optional thickener 
which increases the percent solids of this combined slurry before sending the sludge to either textile 
dewatering bags or sludge settling pond for final disposal in the Bermingham SW pit. At closure the 
sludge in the pit will be covered with waste rock and till material.   



 

RECLAMATION AND CLOSURE PLAN 
KENO DISTRICT MINE OPERATIONS 

KENO HILL SILVER DISTRICT 